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conventional corticosteroid administration (in divided 
doses).

MDMP is a type of corticosteroid treatment charac-
terized by ACTH-corticosteroid homeostasis via admin-
istering the total daily dose (which starts at 30-100 mg/
kg/d) and gradual tapering[7]. With the exception of acute 
ITP, it is administered weeks, months, and years without 
marked adverse effects of steroids. I would like to ques-
tion the timing and duration of MP administration in the 
authors’ patient. MDMP was administered over the course 
of months in a patient with Kasabach-Merritt syndrome, 
with some increased doses in between which sternum was 
also involved[5]. MDMP and conventional corticosteroid 
treatment were comparatively studied by Uysal et al. for 
the treatment of hemangiomas, and it was observed that 
MDMP was superior[8]. Lastly, I would like to indicate 
that I used propranolol 2-5 mg/kg for the treatment of 
portal hypertension in children [9].
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To the Editor,

Dr. Küpeli and his colleagues[1] should be congratu-
lated for their success in treating hemangiomatosis, which 
could be life threatining depending on the localization of 
hemangiomas, with propranolol. I prefer the term infan-
tile hemangiomatosis instead of segmental hemangiomato-
sis[2] for the authors’ patient. My primary reason in writ-
ing this letter is to clarify MDMP treatment, which caused 
severe cushingoid appearance in the patient prior to pro-
pranolol treatment.

In MDMP treatment the timing and duration of MP 
administration is extremely important; the daily dose must 
be administered at 0600, either orally or intravenously 
over the course of 10-15 min. To overcome the bitter taste 
of MP associated with oral administration, I recommend 
covering MP with honey. I have used MDMP at 30-100 
mg/kg/d as a starting dose for different hematological and 
non-hematological conditions[3,4] that were resistant or 
refractory to conventional corticosteroid treatment (1-2 
mg/kg/d in divided doses) for several months-years,[3]
including hemangiomas, infantile hemangiomatosis, and 
Kasabach-Merritt syndrome,[5] without observing severe 
cushingoid appearance. In addition, among 700 patients I 
observed no or only mild adverse effects of corticosteroids, 
as reported by others[6]. I have advocated ACTH-cortico-
steroid homeostasis during MDMP treatment, which dif-
fers from pulse MP (in which 1 g of MP is intravenously 
infused over the course of 3-4 h at any time of the d) and 
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Reply

In response to “Megadose Methylprednisolone 
(MDMP) for Hemangiomatosis”

We are grateful to Dr. Özsoylu for his valuable com-
ments on our case report concerning the treatment of 
hemangiomatosis with propranolol [1]. One of the issues 
raised by Dr. Özsoylu is regarding with the terminology 
used to describe hemangiomatous lesions. Although the 
term infantile hemangiomatosis could be used solely to 
describe the lesions in our patient, as Dr. Özsoylu pointed 
out, recent reports have frequently categorized heman-
giomas as localized and segmental subtypes. Localized 
hemangiomas originate from a central focus, whereas seg-
mental hemangiomas are clusters of hemangiomas with an 
extension corresponding to a recognizable or significant 
portion of a developmental segment, or involve a broad 
anatomic region of skin [2]. The segments in our patient 
with hemangiomas on the mandible, chin, bilateral pre-
auricular region, neck, anterior region of the tongue, and 
left periorbital region approximate the mandibular and 
maxillary prominences described in medical embryology 
texts [3].

Systemic corticosteroids have been the mainstay of 
hemangioma treatment since the 1960s. Oral or intrave-
nous MP and prednisone are effective for shrinking heman-
giomatous lesions in infants. Cushingoid appearance and 
delayed healing of the cervical ulcerated lesion in our case 
were attributed to prolonged use of systemic MP. Recent 
studies have reported successful treatment of hemangio-
mas with the β-blocking agent propranolol, even in low 

birth weight infants [4,5]. Propranolol is now considered a 
first-line choice in many centers for the treatment of infan-
tile hemangiomas and vasoconstriction; decreased expres-
sion of vascular endothelial growth factor and β-fibroblast 
growth factor genes, and triggering apoptosis in capillary 
endothelial cells are the proposed mechanisms of action.

Our patient had been treated initially with intravenous 
MP 30 mg/kg/d at another hospital and after discharge the 
same dose was prescribed for daily divided administration. 
As a result, on admission to our hospital the patient had 
been taking MP 30 mg/kg/d for 2 months. Unfortunately, 
our patient was treated with MDMP without respect-
ing ACTH-corticosteroid homeostasis, the significance 
of which was emphasized by Dr. Özsoylu [6]. We are in 
absolute agreement with Dr. Özsoylu in that when treat-
ing with MDMP the timing and duration of administration 
of MP are extremely important; the daily dose must be 
administered at 0600, either orally or intravenously over 
the course of 10-15 min.
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